
 

Licence: L7851/2002/6 
  
IR-T08 Amendment Notice (Major) template v2.0 (July 2017)  1 

 
 
 
 

Licence Number L7851/2002/6 

 

Licence Holder  BHP Billiton Iron Ore Pty Ltd 

ACN 008 700 981 

 

File Number: DER2013/000925 

 

Premises Mining Area C 

Mining Tenement ML281SA and ML249SA  

NEWMAN WA 6753 

 
 
 

 

 

Date of Amendment 07/11/2019 

 

Amendment 

The Chief Executive Officer (CEO) of the Department of Water and Environmental Regulation 
(DWER) has amended the above Licence in accordance with section 59 of the Environmental 
Protection Act 1986 (EP Act) as set out in this Amendment Notice. This Amendment Notice 
constitutes written notice of the amendment in accordance with section 59B(9) of the EP Act. 
[...]
Condition 1.2.23, Table 1.2.23 has been removed as commissioning of the Mulla Mulla Camp is 
completed and it is now operating under this Licence. 

Condition 2.2.2, Table 2.2.2 has been amended to replace the Juna Down reinjection bores depth 
restriction to six adjacent monitoring bores. A Deposit MAR monitoring bores HGA0001P, 



   

 
Environmental Protection Act 1986  Page 23 of 49 
Licence: L7851/2002/6   
File Number: DER2013/000925  IRLB_TI0672 v2.9 

 

HGA0002P, HGA0040P and HGA0041P have been removed as they have been 
decommissioned. Monitoring bores HGSL0019M and HGSL0025M at Juna Downs included. 

Condition 2.3.1, Table 2.3.1 has been amended to include a new discharge point L20 for the 
Western Sediment Basin. 

Condition 2.3.2, Table 2.3.2 has been amended to add in a limit for the wetting front limit 
documented in the Premises map titled Packsaddle Infiltration Ponds Trial Wetting Front and 
Limits in Schedule 1. 

Condition 3.5.1, Table 3.5.1 has been amended to insert groundwater monitoring bore 
HCF0023M in place of HCF0044M as it is very shallow and often dry. A Deposit MAR monitoring 
bores GAOB07RM, GWB0025M, HGA0003P and HGA0066M have been removed as they have 
been decommissioned. 

Condition 3.5.2, Table 3.5.2 has been amended to insert groundwater monitoring bore 
HCF0023M in place of HCF0044M as it is very shallow and often dry. A Deposit MAR monitoring 
bores GAOB07RM, GAOB05RM, GWB0025M, HGA0003P, HGA0038M and HGA0066M have 
been removed as they have been decommissioned. 

Condition 3.5.3, Table 3.5.3 has been amended to insert groundwater monitoring bore 

HCF0023M in place of HCF0044M as it is very shallow and often dry. A Deposit MAR monitoring 

bores GAOB07RM, GWB0025M, HGA0003P and HGA0066M have been removed as they have 
been decommissioned. 

Condition 4.1.1, Table 4.1.1 has been included as an Improvement condition to submit a 
Vegetation Monitoring Programme for the Packsaddle Infiltration Ponds overflow to drainage 
lines. 

Please note the conditions below will change to Section 5 in the consolidated Licence. 

Condition 4.2.3, Table 4.2.2 has been updated to remove the commissioning report for the Mulla 
Mulla Camp WWTP as this has been received. 

Condition 4.3.1, Table 4.3.1 has been updated to include compliance requirements for the 
modifications. 

The Premises Maps have been updated and new discharge point L20 included. 

Licence Holder’s comments 

The Licence Holder was provided with the draft Amendment Notice on 22 October 2019. 
Comments received from the Licence Holder have been considered by the Delegated Officer as 
shown in Appendix 2.  

  



   

 
Environmental Protection Act 1986  Page 24 of 49 
Licence: L7851/2002/6   
File Number: DER2013/000925  IRLB_TI0672 v2.9 

 

Amendment 

1. Condition 1.2.2, Table 1.2.1 of the Licence is amended by the deletion of the text shown in 
strikethrough below and the insertion of the bold text shown in underline below: 
 

1.2.2 The Licensee shall only accept waste onto the inert landfill, putrescible landfills, Rubber/Tyre Dump 
and sewage treatment plants, shown on the maps in Schedule 1, if: 
(a) it is of a type listed in Table 1.2.1;  
(b) the quantity accepted is below any quantity limit listed in Table 1.2.1; and 
(c) it meets any specification listed in Table 1.2.1. 

 

Table 1.2.1: Waste acceptance 

Waste type Quantity limit  Specification 1 

Inert Waste Type 1 14,000 16,500 
tonnes/year 

None specified 

Inert Waste Type 2  Tyres, rubber and plastic only 

Putrescible Waste 5,000 
tonnes/year 

None specified 

Clean Fill None specified 

Sewage 1,110 m3/day 

Accepted through sewer inflow(s) only. 
 

Packsaddle WWTP Pond System, flow recorded as inflow 
 

All Biomax WWTPs, flow recorded at outflow 
Note 1: Additional requirements for the acceptance of controlled waste (including asbestos and tyres) are set out in the 
Environmental Protection (Controlled Waste) Regulations 2004.  

 
2. Condition 1.2.10, Table 1.2.4 of the Licence is amended by the deletion of the text shown 

in strikethrough below and the insertion of the bold text shown in underline below: 
 

1.2.10 The Licensee shall ensure the limits specified in Table 1.2.4 are not exceeded. 
 

Table 1.2.4 Production or design capacity limits 

Category1 Category description1 Premises production or design capacity limit 

5 
Processing or 
beneficiation of metallic 
or non-metallic ore 

71,000,000 tonnes of ore per annual period 

6 Mine dewatering 

34,931,000 tonnes per Annual Periods total, being: 

 5,840,000 tonnes per Annual Period reinjection – Deposit A 

 10,950,000 tonnes per Annual Period (discharged to the 
Western Sediment Basin) 

 8,760,000 tonnes per Annual Period (discharged to the 
Central Sediment Basin) 

 10,950,000 tonnes per Annual Period (discharged to the 
Packsaddle Infiltration Ponds) 

 7,300,000 12,775,000 tonnes per Annual Period 
(reinjection – Juna Downs) 

12 
Screening, etc. of 
material 

2,000,000 tonnes per Annual Period 

52 
Electric power 
generation 

20 MW 

73 
Bulk storage of 
chemicals, etc 

3,500 10,000 cubic metres in aggregate 

85B 
Water desalinisation 
plant 

0.9125 gigalitres per Annual Period 

Note 1: Environmental Protection Regulations 1987, Schedule 1. 



   

 
Environmental Protection Act 1986  Page 25 of 49 
Licence: L7851/2002/6   
File Number: DER2013/000925  IRLB_TI0672 v2.9 

 

3. Condition 1.2.11, Table 1.2.5 of the Licence is amended by the deletion of the text shown 
in strikethrough below and the insertion of the bold text shown in underline below: 

 
1.2.11 The Licensee shall ensure that waste material is only stored and/or treated within vessels or 

compounds listed in Table 1.2.5 and identified in Schedule 1 in accordance with the requirements 
specified within Table 1.2.5. 

 

Table 1.2.5: Containment Infrastructure 

Storage vessel or compound Material Requirements 

Packsaddle evaporation/infiltration 
ponds (L1 and L2) 

250 m3/day of 
effluent from the 
Packsaddle Village 
Closed pond system 
(L1) 
 
80 m3/day of effluent 
from the Packsaddle 
Biomax (L2) 
 

 minimum vertical freeboard of 300 mm 
except during a 72 hour duration, ten 
year annual recurrence interval storm 
event 

 

Treated Oily Water Ponds  Treated wastewater 
from heavy vehicle 
washdown bays, 
workshop oily water 
separators and 
untreated water from 
the light vehicle wash 
down bay  
 

 1.5 mm HDPE lined evaporation pond 
to achieve a permeability of <10-9 m/s 

 

Western Sediment Basin Mine dewater  minimum vertical freeboard of 300 mm 
except during a 72 hour duration, ten 
year annual recurrence interval storm 
event 
 

Packsaddle Infiltration Ponds (L8-
L10)  

Mine dewater  minimum vertical freeboard of 300 mm 
except during a 72 hour duration, ten 
year annual recurrence interval storm 
event 

 overtopping three year trial to expire 
31 December 2022 

 high water level alarm installed and 
maintained on each pond 
 

 
4. Condition 1.2.12, Table 1.2.6 of the Licence is amended by the insertion of the bold text 

shown in underline below: 
 
1.2.12 The Licensee shall construct and implement the Packsaddle Infiltration Ponds Category 5, 6, 12, 

52, 63 and 73 modifications and Mining Area C Water Treatment Plant in accordance with the 
documentation detailed in Table 1.2.6. 
 

Table 1.2.6: Construction requirements 

Document Parts Date of document 

Mining Area C L7851/2002/6 – 
Licence Amendment Supporting 
Documentation 

All, including drawings and 
appendices 

April 2016 

Email correspondence, RE: Mining 
Area C Project – Licence 

All, including Attachments 19 May 2016, 08:17 



   

 
Environmental Protection Act 1986  Page 26 of 49 
Licence: L7851/2002/6   
File Number: DER2013/000925  IRLB_TI0672 v2.9 

 

 
5. Condition 1.2.13, Table 1.2.7 of the Licence is amended by the deletion of the text shown 

in strikethrough below and the insertion of the bold text shown in underline below: 
 

1.2.13 The Licensee must not depart from the specifications in Column 1 and 2 for the infrastructure in 
each row of Table 1.2.7 except:  
a) where such departure is minor in nature and does not materially change or affect the 

infrastructure; or 
b) where such departure improves the functionality of the infrastructure and does not increase 

risks to public health, public amenity or the environment; and is in accordance with all other 
conditions of this Licence.  
 

Table 1.2.7: Infrastructure to be constructed  

Infrastructure Specifications (design and construction) 
 

Packsaddle Infiltration Ponds 

1) Pond construction  Three infiltration ponds, 80 metres wide, 500 metres long, 0.5 metres in 
depth, each pond comprising of four basins 

 High level alarms installed on each pond 

 Stock proof fencing erected around perimeter of each pond 

2) Water conveyance Polyethylene pipeline approximately 7 kilometres in length from the E Deposit 
Turkey’s Nest to convey excess mine dewater to the infiltration ponds, using 
diesel pumps  

3) Groundwater monitoring  Installation of groundwater monitoring bore MB1 

1) Overtopping point  Mine dewater to overtop the western most point of each pond from 
the Packsaddle Infiltration ponds, discharging into two drainage 
lines (northern and southern), that flow to the west and beneath the 
Great Northern Highway via existing culverts. 

Mining Area C Water Treatment Plant  

1) Water treatment plant  Installation of a nano-filtration water treatment plant, in two stages: 

 Stage1: Construction of a 0.584 gigalitre per annum water treatment 
plant; and 

 Stage 2: Expansion of the Stage 1 facility to a 0.9125 gigalitre per 
annum water treatment plant. 

 

 Water treatment plant to comprise of: 
 Two raw water tanks, Tank A and Tank B; 
 Two Waste tanks, TK1000A and TK10000B; 
 Two chlorination buildings; 

L7851/2002/6 – amendment, Chris 
Hopkins, BHP Billiton Pty Ltd 

Email correspondence, RE: Mining 
Area C Project – Licence 
L7851/2002/6 – amendment, Chris 
Hopkins, BHP Billiton Pty Ltd 

All, including Attachments
  

24 May 2016, 13:45 

Application to amend L7851 MAC 
Environmental Licence 

All, including 
Attachments 

29 November 2018 08:44 

FW: Application to amend L7851 
MAC Environmental Licence 

All, including 
Attachments 

27 February 2019 07:35 

RE: L7851 MAC additional 
information 

All, including 
Attachments 

15 July 2019 08:27 

RE: MAC Licence Amendment All, including 
Attachments 

17 September 2019 12:48 

RE: APPLICANT NOTIFICATION  - 
L7851/2002/6 - NOTICE OF 
PROPOSED AMENDMENT TO 
LICENCE 

All, including 
Attachments 

01 November 2019 07:22 



   

 
Environmental Protection Act 1986  Page 27 of 49 
Licence: L7851/2002/6   
File Number: DER2013/000925  IRLB_TI0672 v2.9 

 

 Five nano-filtration trains; 
 Multimedia filters; 
 Building to contain sulphuric acid, antiscalant, sodium 

metasulphate, ferric chloride and sodium hydroxide; 
 One chlorine contact tank, CCT100000; 
 Two product water tanks, TK10005A and TK10005B; and 
 Control room and laboratory.  

2) Irrigation area  Construction of a 7.4 hectare irrigation area, comprising of Wobbler xcel 
4.76 millimetres sprays. 

 Stock proof fencing erected around perimeter of irrigation area  

Juna Downs MAR Scheme 

1) Reinjection bores  Construction of injection bores with flow meters installed; HGSL0005, 
HGSL0006, HGSL0014 and HGSL0015 as per location on Attachment 1 
of Amendment Notice 1;  

 Construction of two additional bores named HGSL0016 and HGSL0017 
(including flowmeters) located within the green area demarcated 
‘Indicative Area for New Bore’ as per Attachment 1 of Amendment Notice 
1; and 

 Construction of reinjection bores with flow meters installed 
(HGSL0037P and HGSL0038P) and two associated monitoring bores 
(HGSL0019M and HGSL0025M) as per Schedule 1, Figure 4 

2) Water conveyance  Approximately 22 km of polyethylene pipe. 

Mulla Mulla Camp WWTP sprayfield 

 Spray irrigation heads: 24 sprinklers at ~34m spacing 

 Perimeter fencing for an area of 3.047ha  

 110dia HDPE, PE100 PN12.5 pipework, protected and buried in a trench with sand 
bedding with a depth of cover of 900mm in areas subject to vehicular traffic and 
750mm in areas not subject to vehicular traffic.  

New screening plant to expand the 6 million tonne per annum relocatable crusher 

 Installation of one additional Metso TS5.2 screen at the 6 million tonnes per annum 
crusher to increase its capacity to 12 million tonnes per annum, with the following 
dust control infrastructure to be installed and maintained: 

 Dust hoods on bins; 

 Sprays on all transfer points and conveyors; and 

 Sprinkler system on plant infrastructure. 

Sediment Basins 

1) Central Sediment Basin 
New discharge points 

 Construction of two new discharge points (L16 & L17) for the Central 
Sediment Basin. 

2) Western Sediment Basin 
New discharge points 

 Construction of two new discharge points (L15 & L19) for the Western 
Sediment Basin; and 

 Construction of new discharge point (L20) for the Western Sediment 
Basin approximately 700m west of the current L11 discharge point; 
and  

 Design minimises the risk of scouring and erosion by the use of rip 
rap and diffuser pipes 

Landfills 

1) Putrescible landfill  Construction of four (4) landfill trenches measuring 200 metres in length, 
25 metres in width and 2.5 metres in depth; 

 Windrows constructed along the southern and eastern boundary of the 
landfill facility to direct stormwater away from the trenches; and 

 Perimeter fencing erected and maintained around active landfill trenches. 

2) 3 x inert landfills  Constructed at South Flank Primary Crusher 1 (1.4km east of the 
crusher), Primary Crusher 2 (2.2km north west of the crusher) and 
rail loop (5km east of the rail loop);  

 Increase the capacity of category 63 from 14,000 tpa to 16,500 tpa to 
allow a once off disposal of waste rail ballast; 

 the tipping area of the site will not be greater than 30 m in length and 



   

 
Environmental Protection Act 1986  Page 28 of 49 
Licence: L7851/2002/6   
File Number: DER2013/000925  IRLB_TI0672 v2.9 

 

2 m above ground level in height; and 
 Windrows will be built around the facilities to prevent stormwater 

from entering. 

 Crushing and Screening Plants 

1) Two mobile crushing and 
screening plants for 
South Flank construction  

 Construction, mobilization and installation of two, one million tonne per 
annum capacity mobile crushing and screening plants; 

 Fitted with spray nozzles to minimize dust emissions at the head drum, 
discharge point of the main conveyor and at the feed point; 

 Stormwater infrastructure (earthen bunds) constructed as required to 
prevent stormwater ingress into the mobile crushing and screening plants 
operational areas; and 

 Located at least 50 metres from drainage lines.   

2) One mobile crushing and 
screening plant for 
stemming material 
production 

 Construction, mobilization and installation of one mobile crushing and 
screening plant with a maximum annual throughput of 130,000 400,000 
tonnes; 

 Fitted with dust sprays and dust covers at the head drum and discharge 
point of the main conveyor and at the feed point; 

 Stormwater infrastructure (earthen bunds) constructed as required to 
prevent stormwater ingress into the mobile crushing and screening plants 
operational areas; and 

 Located at least 50 metres from drainage lines.  

3) One 5mtpa relocatable 
crusher for processing 
of ore 

 Construction, mobilization and installation of one relocatable crusher 
on previously disturbed area with compacted hardstand, with a 
maximum annual throughput of 5,000,000 tonnes; 

 Fitted with functioning dust sprays and dust covers at the head drum 
and discharge point of the main conveyor and at the feed point; 

 Stormwater infrastructure (earthen bunds) constructed to prevent 
stormwater ingress into the mobile crushing and screening 
(stemming) plant operational areas; and 